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¢ OBJECTIVES:

¢ 1. List appropriate vaccinations for the IBD patient

6 2. Incorporate bone health into the annual health exam for
IBD patients

¢ 3. Determine the appropriate initial therapy for the known
IBD patient during a flare
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Vaccinations

4 Physician reluctance re: vaccinations

Amongst primary care physicians, only 30% felt comfortable
coordinating vaccinations for immunocompromised IBD
patients

GI docs are not any better...

¢ Approx. 1/3 would give a live vaccine in an immunocompromised

patient
4 1/3 will withhold live vaccines in immunocompetent patients
Only32% of Gls took an i ization history most or all of the time
How Often N (%)
Always 20(18.5)
Most of the time 3 333)
Half of the fime 514.7)
Sometimes 4037)
Never 76.5)

1. Wiasan et al. ilsmm Sowel Dis 201171724 36-40 hittp: Fonfine Ebrary-vi ey.comfournali 10 100241S SHY 19354544, 2. Selbyet al. Dig Dlis Sei
20115651 9-24 btp-hrsewe.s pringertink.c ol onte itV 163 2116/

Vaccinations

Recommendations Regarding Vaccination

General vaccination considerations

for patients with IBD . . )
~ — ppression defined as:
Titres to check at first office visit
1. treatmentior 22 whs or recent dic
MMR- i vacsinalion history unknown (<3 mos)
“aricella - if vacciraticn history or istory of chicken Predhiscne »20 mgi equivale, or 2 mggid 1410 by
poxizoster unknown
Fepatis Aand B - except those with evidence of 2 Ongaing treatment with effective doses of 8-MP/
pratective tive within 5 years azathioprine or recent ofc (<3 mos)
Vaccinations to administer in specific patient 3. Wethotrexate treatment or recent dlc (=3 mas)
(G BT O I I 1 (0 4. Inflidrmab treatment or recent dic (<3 mos)
Tdap Preumococcal Hepaitis B N
WPy Hepatiis A Meringococeal 5 Significant protein-calarie malnutrition
Influenza
Vaccinations to consider if no plans to start
mmunosuppressive therapy in 4-12 weeks
MR \aricella Zngter
dic=discortinuation; HPY=human papil 3 ;, mumps, nbela; To/Toap: , diphtheria, pertussis
izsan et 2l A 105:1231-8 ity




Vaccinations

Recommendations Regarding Vaccination
Recommendations for inactivated vaccine for patients with I1BD
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Vactine Check titre | Before initiation of immunemodulator or Whatt do if already on
first? biologic? immunomodulater or biologic?
TaTdp o Aelministr vaceine  nok given overthe past 10 y | Adinister veccine ot given over the past 10 y
or dive Teap 174 22 orgive Taapi Td 22
HPY ffemales 926yl o 3 doses (0, 2, 6 monhs] 3 Doses (1, 2, 6 months)
Influenza o nwalvaccine Adrivister rhlent inadivated | Annual vaccine. Aamiisier e lent nacthated
influeniza vaceing. Auoid Ive alterated infuenza | infuenza vaceine. Aaid ve dtenuated infiuen za
vaccine (Flubit] wvaccine (Flubst]
Preumococeal o accinate: fnone presiously, and 1time Vacinate f none previously, 1-ime
Hepatitis A Ve 2dosesat 0, 612 morths; or 0, -1 Gmonths; | 2 dosesat 0, 6-12 months; or0, 618 morths;
booster>10 ¥ booster>10 ¥
Hepatitis B Yex Tdosesat1,1-2, 4% months; check postvaceine | 3doses at 1, 1-2, -6 v check post-
tiers at 1 morth afer finiching st dose. I no vaccine fters 3t 1 month afer last dose. If o
response, double dose respotise, hen double dose
Combimation hepa s Ve Wy be given instead of HAY and HEV indiisually Wiy be giveninstead of HAW and HEV
AMB (Tvinriy) orto indiiduals whout 3 response to HBY indlividus lyar 5 individuals witho ut 3 response
waccination o BN aecination
Menngococeal No accinate in at-Hskp atients f hone previously Taccinate ih at sk patients f hone previously

HPV=human papilomasinis; MMR=measles, mumps, rubells; T dap=totanus, diphtheria, perussis

Wasan et al A J Gastroentermd 2010105:1231.8 hitp thavrirnature comh jgindex imi

Vaccinations

Recommendations Regarding Vaccination

Recommendations for live vaccine for patients with IBD

Vaccine Checktitre Before initiation of Whatto do if already on
first? il or i or hiologic?
hiologic?
HHR es if waceination Contraindicated #f plans to start Contraindicated
histery unknewn therapy in b weeks
Zoster Mo Contraindicated f plans to start Contraindicated — could consider f on shont-
{ferage 560) therapy in 1-3 months term corticosteroids (<14 days), or low doses

of methotesate (<0.4 mykgineek],
azathioprine (<30 makgiay), or B-
mercaptopurine (<15 makgtay)

Varicella Ves f vaccination | Contraindicated f plansto start Contraindicated —no adequate data to
histery unknewn therapy in 1-3 months suggest otherwise
or no prior

saricell infection

HPV=human papilomasinus; MMR=measles, mumps, rubells; Tl dap=tetanus, diphtheria, perussic
Nzsan et ol Aw J Gastroentemd 2010,105:231-8 hitp: liarvenature cond igdndes htmd

Vaccinations

Will Vaccines Work in Patients With IBD?
Immune response to pneumococcal vaceine

Patients achieving raccine response™ Patients achieving vaccine response’
to PSY-23 (N = §4)" to PSV-23 (N = 96)°
100 4 gom
1BD TNFAM % 8 79% R .
5 P 58% 63%
1BDASA »
£ w0
CTRL £ 20
0+
1] 2 40 60 80 100 Control  Azathioprine  Infloimab ~ Combined
Percent (%) Groups

= Pafients being treated wilh biologics or combined immunosuppression showed impaired response™
= No sighificant diferences in waccine response rates with 5-ASAor azathioprine alone'?
“P < (13; *Both geometric mean titre =1 myd100 mLand 22fold increase in haseline titers to at least 3 or more serotypes
Tz240ld increase in antpneumococcal anthodies in the semm compared with haseling
IBD TNFAM=IBD on THF-blockers & ; IBD ABA=IBD on 5-ASAonly;
CTRL=age-matched healthy contrals
1. elme d et al. A J Gaswoernterst 2010105 145 54 btp: Brvnanature comlaigindes hin; 2. Fioring ef . fisrarm Bowe! Dis 2011 0rling:D 01
002k T




Vaccinations

¢ What I do in my practice:
Patients asked to provide vaccination history
4 Available from public health clinic
Influenza: annually for all patients
4 advised to avoid the live flu vaccines
Other inactivated vaccines — based on immunization history.
¢ TdDap, Hep A/B, HPV
All smokers > 50 on IS receive the Pneumovax vaccine
Live vaccines: not while on immunosuppessive therapy
¢ MMR, VZV, HZV
In General: try to give vaccines before initiation of immune
suppressing therapy
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Bone Health in IBD

4 Low bone mass and osteoporosis are common in IBD
20-50%

4 Have an increased risk of osteoporotic fractures
Vertebral fractures: 15-20% of IBD population, most<40 yrs old
Hip: predominantly in older patients (rare in pts<50yrs of age)

4 Risks:
Age
Persistent disease activity
Repeated corticosteroid use
Malnutrition
Smoking

Vestergaard et al. Gut 2000;46:176-181, Vestergaard & Mosekilde. Am J Epidemiol 2002;156:1-10
Bernstein et al. Ann Intern Med 2000; 133: 795-99, Siffledeen et al. Clin Gastro Hep 2007;5:721-28

Bone Health in IBD

FRAX: WHO Fracture Risk Assessment tool:
¢ Accounts for 9 risk factors for osteoporosis, plus BMD, to give
a composite 10 year absolute risk score (in percentage)
Age — strongest risk factor
BMI
Smoking status
Glucocorticoid use - >7.5 mg/day for >3 months
Prior fragility fracture — vertebral fractures!
Maternal history of hip fracture
Rheumatoid arthritis

Secondary osteoporosis risk factors: includes IBD, DM, thyroid
dz, organ transplant, hypogonadism, prolonged immobility
Daily EtOH > 2 units a day

J clin densitom 2011;14:212-29, AGA position statement. Gastro 2003;124:791-954
ECCO UC consensus guidelines 2013;7:1-33, ECCO CD consensus guidelines 2010;4:63-101




Bone Health in IBD

Table 1 Ten-year probability (%) of a major osicoporotic fractur or hip fracture i

single clinical risk factor

Without BMD T-score 2.5 5D

Men Women Men Women

i Hp & lip A Tiip & Hip

No clinical risk factors 49 08 86 13 98 36 124 30
Parental history of hip fracture 9.3 10 160 1.7 165 31 nl1 32
| Current cigarette smoking 51 11 92 19 1.0 56 137 51
Alcobol intake >2 units daily 60 12 104 20 125 54 154 46
Rheumatoid arthritis 68 14 na 23 128 50 161 43
[Oral glucocorticoids 75 15 137 27 150 61 197 55
Previous fragility fracture 96 19 164 32 160 59 202 50
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BMI is set at 25 kg/m” . The right-hand panels show probabilities at a T-score of ~2.5 SD at the femoral neck
* Hip, clinical spine, humeral or forearm fracture

Kanis et al. Osteoporos Int 2008;19:385-97

Bone Health in IBD

6 Assessment
DXA/FRAX every 3 years if patients have risk factors

Vertebral X-rays at least once after the age of 50 (thoracolumbar
AP/Lateral)

¢ Management
Minimize corticosteroid dosing!!
Calcium and vitamin D supplementation in all IBD patients
¢ (500-1000 mg/800-1000 IU) — esp. if on corticosteroids

Bisphosphonates in those with established osteoporosis (or
osteoporotic/vertebral fractures) — based on FRAX index

May consider SERM in postmenopausal females, testosterone in
deficient males

Exercise, better nutrition, smoking cessation
Minimize inflammatory activity — IS, anti-TNF

AGA position statement. Gastro 2003;124:791-954
ECCO UC consensus guidelines 2013;7:1-33, ECCO CD consensus guidelines 2010;4:63-101

Treatment strategies for IBD

¢ Gather information — be objective about disease activity
Known degree of intestinal involvement (extent and severity)
Determine adherence to meds!
# of liquid and bloody BM daily
Presence of abdominal pain
Peri-anal disease (abscesses/fistulae)
Skin involvement, eye involvement

¢ ~ 1/3 of IBD patients who are symptomatically well will have
endoscopically active disease

¢ ~ 1/5 with active symptoms will not have endoscopically active
disease

¢ Therefore...
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Treatment strategies for IBD

>

When clinical suspicion of IBD (or flare of known IBD)
arises, the following should be obtained:

CRP, ESR
CBC, ferritin,
Potentially helpful in Dx: ATTG (quant Ig), ASCA, ANCA

¢ Fecal calprotectin is a potentially powerful tool to
distinguish IBS from IBD

And also to predict IBD activity

Assays are cheap in Europe and so it should become regularly
available soon (I hope)

¢ CT-E, MR-E, colonoscopy

Extent & Severity of UC

How is the extent and severity of UC
determined?

ACG Gui nes — Categories of

Category iteria
« <4 stools/day with or without blood
Mild + Normal erythrocyte sedimentation rate (ESR); no signs of
systemic toxicity
« 24 stools/day
Moderate + Minimal signs of toxicity
Severe * >6 bloody stools/day

« Signs of toxicity (fever, tachycardia, anemia or elevated ESR)

+>10 stools/day

- Continuous bleeding; toxicity

- Transfusion requirement
« Colonic dilation on x-ray

Kornbluth A, Sachar D. Am J Gastroenterol. 2004;99:1371-85.
Baumgart DC, Sandborn WJ. Lancet. 2007;369:1641

Predictors of Disabling Disease:

Requirement for Steroids Is Turning Point

5-year clinical course
after
Nondisabling, % Disabling, %
Variable (n=166) (n=957) P value
Age at onset
<40 years 771 87.7 .0004
2 40 years 22.9 12.3
Location of disease
Small bowel only 446 328 .002
Small bowel + colon 25.9 39.4
Colon only 29.5 27.8
Smoking status
Smoker 50.3 57.4 .09
Ex or nonsmoker 49.7 426
Perianal lesions at diagnosis
Yes 17.5 26.4 .01
No 82.5 3.6
Required steroids for first flare
37.3 65.2 .0001
No 62.7 34.8




09/05/2014

Evolving Treatment Strategies

for IBD — mucosal healing

¢ Large amount of debate regarding the precise definition of
mucosal healing and its role in IBD management

¢ Much evidence emerging that mucosal healing predicts better
IBD prognosis
Applicable for all types of disease presentations (ie. Mild,
moderate or severe)

°

Therefore...have patient follow-up with GI doc

Effect of adherence on

remission

=
= Adherent
EF 75
ek
g c -
]
& = n=99
Gl .
5 5 1 +  *p=0.001
IS g5 on-adherent
©
o
il T T T
0 10 20 30

Time fmonths)

Kane et al, Am j Med 2003114:39;

Suggested approach for CD pts at low risk of
progression

Patient
® Mild presentation
® Inflammatory disease
® No perianal disease
= No extraintestinal manifestations
® Non-smoking

I
Colonic

Small intestine (+/- colon)
1 o I
Smoking cessation response Smoking cessation
Mesalamine + antibiotics Budesonide / corticosteroids
[ 1
Response Response No response
I | |
Continue Tx Taper & stop Tx AZA or MTX
and observe Observation ? Surgery
| |
Relapse within 1yr? Relapse
|

8 No response
Sterg;ds + AZA —_— Anti-TNF-o.

Vermiere et al, Aliment Pharmacol Ther 2006; 25:3




How about UC?

Patient
= Mild presentation
® Inflammatory disease

® No extraintestinal manifestations
®No history of UC hospital admission

I 1
il @i Pan-colonic distribution
l o I
Mesalamine rectal + oral s Mesalamine oral + rectal
Response [ ]
| Response No response
Continue Tx : . .
Pl Continue oral therapy Corticosteroids +
or MT:
|
Relapse within 1yr? Relapse
|

4 No response
Sterg;dl\s/I ; ).?ZA P Anti-TNF-a
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4 Limited mostly to mild-moderate UC, and occasionally in CD
4 A big list of different agents

Form & Dose Delivery Mechanism
Form: 500 mg tablet Prodrug cleaved by colonic bacteria
Sulfasalazine ssz Dose: 1000 mg, 3-4 times daily (evenly | to 5-ASA and sulfapyridine (200 mg
ose: 1000 mg, 3-4 times daily (evenly
spaced, no more than 8 hours apart) of 5-ASA)
Olsalazine osz Form: 250 mg capsule Prodrug cleaved by colonic bacteria
(Dipentum) Dose: 500 mg 2-4 times daily to 5-ASA (225 mg of 5-ASA)
Mesalamine VDRL Form: 500 mg delayed-release tablet | Eudragit-L coated tablets (release at
(Salofalk) Dose: 1000 mg, 3-4 times daily
Form: 400 mg & 800 m,
Mesalamine MORS delayed-rel o bl Eudragit-S coating dissolves at
H 27
(Asacol) Dose: 400-1600 mg TID s
i Form: 1.2 g delayed- & Polymer film coating dissolves at
Mesalamine LTS el | e pH 27; Multi Matrix System (MMX)
(Mezavant) X technology prolongs dissolution in
Dose: 2.4-4.8 g QD eian
Mesalamine WCR Form: 500 mg extended-release tablet | Ethyicellulose-coated microgranules
(Pentasa) Dose: 500-1000 mg QID provide time-dependent release

A little about best use of 5-ASA

[ 4

Probably best limited to UC patients, or Crohn’s disease
patients with mild colitis

[ 4

Sometimes combinations are better (ie. Oral + rectal in
extensive disease)

>

Many preparations: no dose-appropriate head-head studies
that one is superior to the other

[ 4

No difference in once-daily vs multiple daily administration
during maintenance

Once daily administration might even be better for adherence




Oral + Rectal 5-ASA in mild-

moderate extensive UC

[ Maassinsire o + rescierne svema jn = 37]

o -k i = 3 100,
+_ Humber of patens caease _ o
g w0 B Placebo
2 70
5 0
- i 2
3 50
5 40
- o 30
Z 10
L, 10
“h
n T R T " mp fm mp
Tima fram meet o wasnmant (o Week 4 Week 8
Time to cessation of bleeding Remission and improvement rates

Marteau et al, Gut 2005,54:960

Optimal dose:

Placeho ine MMX ine MM ine Asacol
2.4 g ance daily 48goncedaily 800 mg tid

Kamm et al,. Gastroenterology 2007;132:66
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